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n77(3450-3550) 30 90 DFT-QPSK H Edge_1RB_Left 0.15 30 -84.35 ≤-33dBm PASS

n77(3450-3550) 30 90 DFT-QPSK H Edge_1RB_Left 30 1000 -58.81 ≤-23dBm PASS

n77(3450-3550) 30 90 DFT-QPSK H Edge_1RB_Left 1000 3000 -47.48 ≤-13dBm PASS

n77(3450-3550) 30 90 DFT-QPSK H Edge_1RB_Left 3000 6000 -40.54 ≤-13dBm PASS

n77(3450-3550) 30 90 DFT-QPSK H Edge_1RB_Left 6000 20000 -46.88 ≤-13dBm PASS

n77(3450-3550) 30 90 DFT-QPSK H Edge_1RB_Left 20000 40000 -50.11 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK L Edge_1RB_Left 0.009 0.15 -89.93 ≤-43dBm PASS

n77(3450-3550) 30 100 DFT-BPSK L Edge_1RB_Left 0.15 30 -84.35 ≤-33dBm PASS

n77(3450-3550) 30 100 DFT-BPSK L Edge_1RB_Left 30 1000 -58.72 ≤-23dBm PASS

n77(3450-3550) 30 100 DFT-BPSK L Edge_1RB_Left 1000 3000 -47.62 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK L Edge_1RB_Left 3000 6000 -41.89 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK L Edge_1RB_Left 6000 20000 -46.84 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK L Edge_1RB_Left 20000 40000 -50.26 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK L Edge_1RB_Left 0.009 0.15 -90.38 ≤-43dBm PASS

n77(3450-3550) 30 100 DFT-QPSK L Edge_1RB_Left 0.15 30 -84.31 ≤-33dBm PASS

n77(3450-3550) 30 100 DFT-QPSK L Edge_1RB_Left 30 1000 -58.57 ≤-23dBm PASS

n77(3450-3550) 30 100 DFT-QPSK L Edge_1RB_Left 1000 3000 -47.53 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK L Edge_1RB_Left 3000 6000 -38.10 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK L Edge_1RB_Left 6000 20000 -46.96 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK L Edge_1RB_Left 20000 40000 -50.18 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK M Edge_1RB_Left 0.009 0.15 -89.38 ≤-43dBm PASS

n77(3450-3550) 30 100 DFT-BPSK M Edge_1RB_Left 0.15 30 -84.13 ≤-33dBm PASS

n77(3450-3550) 30 100 DFT-BPSK M Edge_1RB_Left 30 1000 -58.74 ≤-23dBm PASS

n77(3450-3550) 30 100 DFT-BPSK M Edge_1RB_Left 1000 3000 -47.52 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK M Edge_1RB_Left 3000 6000 -37.56 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK M Edge_1RB_Left 6000 20000 -47.02 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK M Edge_1RB_Left 20000 40000 -50.27 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK M Edge_1RB_Left 0.009 0.15 -89.75 ≤-43dBm PASS

n77(3450-3550) 30 100 DFT-QPSK M Edge_1RB_Left 0.15 30 -84.78 ≤-33dBm PASS

n77(3450-3550) 30 100 DFT-QPSK M Edge_1RB_Left 30 1000 -58.66 ≤-23dBm PASS

n77(3450-3550) 30 100 DFT-QPSK M Edge_1RB_Left 1000 3000 -47.67 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK M Edge_1RB_Left 3000 6000 -33.28 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK M Edge_1RB_Left 6000 20000 -46.89 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK M Edge_1RB_Left 20000 40000 -50.15 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK H Edge_1RB_Left 0.009 0.15 -91.02 ≤-43dBm PASS

n77(3450-3550) 30 100 DFT-BPSK H Edge_1RB_Left 0.15 30 -84.40 ≤-33dBm PASS

n77(3450-3550) 30 100 DFT-BPSK H Edge_1RB_Left 30 1000 -57.97 ≤-23dBm PASS

n77(3450-3550) 30 100 DFT-BPSK H Edge_1RB_Left 1000 3000 -47.59 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK H Edge_1RB_Left 3000 6000 -37.55 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK H Edge_1RB_Left 6000 20000 -46.67 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-BPSK H Edge_1RB_Left 20000 40000 -50.16 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK H Edge_1RB_Left 0.009 0.15 -90.80 ≤-43dBm PASS
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n77(3450-3550) 30 100 DFT-QPSK H Edge_1RB_Left 0.15 30 -84.03 ≤-33dBm PASS

n77(3450-3550) 30 100 DFT-QPSK H Edge_1RB_Left 30 1000 -58.65 ≤-23dBm PASS

n77(3450-3550) 30 100 DFT-QPSK H Edge_1RB_Left 1000 3000 -47.55 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK H Edge_1RB_Left 3000 6000 -34.80 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK H Edge_1RB_Left 6000 20000 -47.07 ≤-13dBm PASS

n77(3450-3550) 30 100 DFT-QPSK H Edge_1RB_Left 20000 40000 -50.19 ≤-13dBm PASS



CVC Testing Technology (Shenzhen) Co., Ltd.
Test Report No.: FCCSZ2025-0044-RF5-A8 Page 103 of 198

Test Graphs

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-BPSK-Edge_1RB_Left-

0.009-0.15-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-BPSK-Edge_1RB_Left-

0.15-30-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-BPSK-Edge_1RB_Left-

30-1000-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-BPSK-Edge_1RB_Left-

1000-3000-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-BPSK-Edge_1RB_Left-

3000-6000-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-BPSK-Edge_1RB_Left-

6000-20000-PASS
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NTNV-n77(3450-3550)-PC3-30-10-L-DFT-BPSK-Edge_1RB_Left-

20000-40000-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-QPSK-Edge_1RB_Left-

0.009-0.15-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-QPSK-Edge_1RB_Left-

0.15-30-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-QPSK-Edge_1RB_Left-

30-1000-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-QPSK-Edge_1RB_Left-

1000-3000-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-QPSK-Edge_1RB_Left-

3000-6000-PASS
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NTNV-n77(3450-3550)-PC3-30-10-L-DFT-QPSK-Edge_1RB_Left-

6000-20000-PASS

NTNV-n77(3450-3550)-PC3-30-10-L-DFT-QPSK-Edge_1RB_Left-

20000-40000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-BPSK-Edge_1RB_Left

-0.009-0.15-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-BPSK-Edge_1RB_Left

-0.15-30-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-BPSK-Edge_1RB_Left

-30-1000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-BPSK-Edge_1RB_Left

-1000-3000-PASS
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NTNV-n77(3450-3550)-PC3-30-10-M-DFT-BPSK-Edge_1RB_Left

-3000-6000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-BPSK-Edge_1RB_Left

-6000-20000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-BPSK-Edge_1RB_Left

-20000-40000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-QPSK-Edge_1RB_Left

-0.009-0.15-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-QPSK-Edge_1RB_Left

-0.15-30-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-QPSK-Edge_1RB_Left

-30-1000-PASS
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NTNV-n77(3450-3550)-PC3-30-10-M-DFT-QPSK-Edge_1RB_Left

-1000-3000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-QPSK-Edge_1RB_Left

-3000-6000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-QPSK-Edge_1RB_Left

-6000-20000-PASS

NTNV-n77(3450-3550)-PC3-30-10-M-DFT-QPSK-Edge_1RB_Left

-20000-40000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-BPSK-Edge_1RB_Left

-0.009-0.15-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-BPSK-Edge_1RB_Left-

0.15-30-PASS
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NTNV-n77(3450-3550)-PC3-30-10-H-DFT-BPSK-Edge_1RB_Left

-30-1000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-BPSK-Edge_1RB_Left-

1000-3000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-BPSK-Edge_1RB_Left

-3000-6000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-BPSK-Edge_1RB_Left-

6000-20000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-BPSK-Edge_1RB_Left

-20000-40000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-QPSK-Edge_1RB_Left

-0.009-0.15-PASS
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NTNV-n77(3450-3550)-PC3-30-10-H-DFT-QPSK-Edge_1RB_Left

-0.15-30-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-QPSK-Edge_1RB_Left

-30-1000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-QPSK-Edge_1RB_Left

-1000-3000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-QPSK-Edge_1RB_Left

-3000-6000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-QPSK-Edge_1RB_Left

-6000-20000-PASS

NTNV-n77(3450-3550)-PC3-30-10-H-DFT-QPSK-Edge_1RB_Left

-20000-40000-PASS
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NTNV-n77(3450-3550)-PC3-30-15-L-DFT-BPSK-Edge_1RB_Left-

0.009-0.15-PASS

NTNV-n77(3450-3550)-PC3-30-15-L-DFT-BPSK-Edge_1RB_Left-

0.15-30-PASS

NTNV-n77(3450-3550)-PC3-30-15-L-DFT-BPSK-Edge_1RB_Left-

30-1000-PASS

NTNV-n77(3450-3550)-PC3-30-15-L-DFT-BPSK-Edge_1RB_Left-

1000-3000-PASS

NTNV-n77(3450-3550)-PC3-30-15-L-DFT-BPSK-Edge_1RB_Left-

3000-6000-PASS

NTNV-n77(3450-3550)-PC3-30-15-L-DFT-BPSK-Edge_1RB_Left-

6000-20000-PASS
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